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Summary of Test Results &l 4 5:

TEST REQUEST MR E 5k CONCLUSION #58
(1)  RoHS Directive 2011/65/EU and its subsequent amendments Directive (EU)
2015/863

RoHS #54- 2011/65/ EU K& H1&iT#54 (EU) 2015/863

Lead (Pb), Cadmium(Cd), Mercury(Hg), Hexavalent Chromium(Cr(VI)),
Polybrominated Biphenyls (PBBs) and Polybrominated DiphenylEthers

(PBDESs), Phthalates (DBP, BBP, DEHP, DIBP) Pﬁ‘ss
B (Pb) . 48 (Cd) . & (Hg) . /A& (Cr(VI) . ZEEE (PBBs) Ml% p

IR 2KWE (PBDEs) . “f2K —H 4L () (DBP. BBP. DEHP. DIBP)
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Test Material(s) List U344 5HE 5.

Material No. Description (Location) Photo(s) of tested materials
MRS iR (&) N ke diisYal
’ Brwon/yellow fiberglass sleeve
RN R e
5 Yellow fiberglass sleeve
WA R
3 Red fiberglass sleeve
ARER E S
4 Silvery metal (wire)
ROdm ()
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Test result(s) MK H:

(1) Lead (Pb), Cadmium(Cd), Mercury(Hg), Hexavalent Chromium(Cr(VI)), Polybrominated Biphenyls
(PBBs) and Polybrominated DiphenylEthers (PBDEs), Phthalates(DBP, BBP, DEHP, DIBP)

# (Pb) . £ (Cd) . 5K (Hg) . 73#r4& (Cr(VI)) . ZIREE (PBBs) MZ{R KK (PBDEs) . X _H
Bk (fig) (DBP. BBP. DEHP. DIBP)

(1.1) Lead (Pb), Cadmium(Cd), Mercury(Hg), Hexavalent Chromium(Cr(VI))

# (Pb) . £ (Cd) . K (Hg) . A% (Cr(VID

Test Method: With reference to IEC 62321-5: 2013, IEC62321-4: 2013+A1:2017, IEC 62321-7-1: 2015 or IEC
62321-7-2: 2017, analyzed by ICP-OES & UV-Vis.

M7k 2% IEC 62321-5: 2013, IEC62321-4: 2013+A1:2017, IEC 62321-7-1: 2015 8} IEC 62321-7-2: 2017,
f#iJf] ICP-OES & UV-Vis 43 #7.

Test result
Test Items Unit MDL Limit MR R
R B R ; X "
Lead % (Pb) mg/kg 2 1000 N.D. N.D. N.D.
Cadmium #% (Cd) mg/kg 2 100 N.D. N.D. N.D.
Mercury 7k (Hg) mg/kg 2 1000 N.D. N.D. N.D.
Hexavalent Chromium 7415 (Cr(VI1)) mg/kg 8 1000 N.D. N.D. N.D.
Conclusion PASS PASS PASS
it & Gt =
Test result
Test ltems Unit MDL Limit MR B
HRNT Ay RS .
Lead #f (Pb) mg/kg 2 1000 N.D.
Cadmium #% (Cd) mg/kg 2 100 N.D.
Mercury 7k (Hg) mg/kg 2 1000 N.D.
Hexavalent Chromium 7415 (Cr(VI1)) mg/kg 8 1000 NA
Hexavalent Chromium See note 1 Negative
N (Cr(Vl)) ILAEVE 1 [ 1
Conclusion PASS
it i
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--Note 1 £+ 1:

Boiling-water-extraction:(X represents the results of the tested sample )

PhoKIRHL: X O RrRE fh 45 R

Number Colorimetric result (Cr(VI) concentration) Judgement
5 EE 4 R (B (VIR EE) HE
1 X<0.1pg/cm? Negative# BH1t:#
2 0.1pg/cm?<X<0.13ug/cm? Uncertainty# i E#
3 X>0.13ug/cm? Positive# [H:#

-#

1. Negative indicates the absence of Cr(VI) on the tested areas concentration is below the limit of quantification.
The coating is considered a non-Cr(V1) based coating. B3 B X I8 Y S8 & AR T 2 mARPR, e 9
EAFAES N

2. Uncertainty indicates the absence of Cr(VI) on the tested areas unavoidable coating variations may influence
the determination. AN 7€ A X I3 22 75 0 B RO AN RT3 S B AR A BE e 25 K E , S BRI e 4 2R

3. Positive indicates the presence of Cr(VI) on the tested areas concentration is above the limit of quantification
and the statistical margin of error. The sample coating is considered to contain Cr(V1). BH 2 B2 X 45 2 7~
s Es T TEERR, INEBREEA/SNE,

4. Storage conditions and production date of the tested sample are unavailable and thus result of Cr(VI)

represent status of the sample at the time of testing. f1 T A 3R AIRE 5 177t 2 AF R AE = H . R 5 7S A0 8% R
SE AR MR B SR AS

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software
above version 7.0. 0tk &AL FE A A HL T EIE A %, 15T H Adobe reader 7.0 LA EEHHEE .

wEREaNERAS Tel:+86-755-23695858 Fax:+86-755-23699878 E-mail:service@uonetest.com

Shen Zhen UONE Test Co., LTD. Web:www.uonetest.com Web:www.uonecn.com

)RR RS EER | X 78 S Bl T ED#R1101 1101, Building D, Pengzhou Industrial Park, Fubilun, No. 78, Yanhu Road, Yanchuan Community,
Yanluo Street, Baoan District, Shenzhen



Test Report &M% £

Report No. iR & 4R 5 : Query Password Date: Jun. 7, 2024 Page 6 of 12
U00902240604603-24Z HH#EH: QWS8025 HiH: 202446 A 7 H Jrg: 6/12

(1.2) Polybrominated Biphenyls (PBBs) and Polybrominated DiphenylEthers (PBDEs)

ZIREE (PBBs) MIZIR M (PBDEs)

Test Method: With reference to IEC 62321-6:2015, was analyzed by Gas Chromatographic - Mass Spectrometer
(GC-MS).

WAV 2% IEC 62321-6:2015, 8 H <AH (i i i B X (GC-MS) 43 #t.

Test result
Test ltems Unit MDL Limit MR R
R Bhr RRE 1 2
Mono-bromobiphenyl — Rk mg/kg 5 / N.D. N.D.
Di-bromobiphenyl — R4 mg/kg 5 / N.D. N.D.
Tri-bromobiphenyl =R mg/kg 5 / N.D. N.D.
Tetra-bromobiphenyl VU Ex 4 mg/kg 5 / N.D. N.D.
Penta-bromobiphenyl i % mg/kg 5 / N.D. N.D.
Hexa-bromobiphenyl 7~ 7Rk mg/kg 5 / N.D. N.D.
Hepta-bromobiphenyl -t iR EE 7K mg/kg 5 / N.D. N.D.
Octa-bromobiphenyl /J\ R EL 2 mg/kg 5 / N.D. N.D.
Nona-bromobiphenyl J1 54 mg/kg 5 / N.D. N.D.
Deca-bromobiphenyl Rk mg/kg 5 / N.D. N.D.
Polybrominated Biphenyls % JREF(PBBs) mg/kg / 1000 N.D. N.D.
Mono-bromodiphenyl ether — 5 — 2Rk mg/kg 5 / N.D. N.D.
Di-bromodiphenyl ether ¥ — i mg/kg 5 / N.D. N.D.
Tri-bromodiphenyl ether =% — i mg/kg 5 / N.D. N.D.
Tetra-bromodiphenyl ether T2 — 2 i mg/kg 5 / N.D. N.D.
Penta-bromodiphenyl ether 1 — i mg/kg 5 / N.D. N.D.
Hexa-bromodiphenyl ether 7575 — 2 ik ma/kg 5 / N.D. N.D.
Hepta-bromodiphenyl ether bR — 75 B mg/kg 5 / N.D. N.D.
Octa-bromodiphenyl ether J\i% — mg/kg 5 / N.D. N.D.
Nona-bromodiphenyl ether J1i2 — 2 i mg/kg 5 / N.D. N.D.
Deca-bromodiphenyl ether % — 2 ik mg/kg 5 / N.D. N.D.
Polybrominated DiphenylEthers % & —%fk (PBDEs) mga/kg / 1000 N.D. N.D.
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Conclusion PASS PASS
ZE =X et
Test result
Tegt ltems Unit MDL Limit MR R
R B Bhr fRAE 3

Mono-bromobiphenyl — R4 mg/kg 5 / N.D.
Di-bromobiphenyl — R mg/kg 5 / N.D.
Tri-bromobiphenyl = RE:Z mg/kg 5 / N.D.
Tetra-bromobiphenyl Ik % mg/kg 5 / N.D.
Penta-bromobiphenyl i #R k4 mg/kg 5 / N.D.
Hexa-bromobiphenyl 75 R4 mg/kg 5 / N.D.
Hepta-bromobiphenyl L iR k7K mg/kg 5 / N.D.
Octa-bromobiphenyl /\ {4 mg/kg 5 / N.D.
Nona-bromobiphenyl JLIRELZ mg/kg 5 / N.D.
Deca-bromobiphenyl R4 mg/kg 5 / N.D.
Polybrominated Biphenyls %R (PBBs) mg/kg / 1000 N.D.
Mono-bromodiphenyl ether — i — i mg/kg 5 / N.D.
Di-bromodiphenyl ether — % — ZK it mg/kg 5 / N.D.
Tri-bromodiphenyl ether =5 — 2Kk mg/kg 5 / N.D.
Tetra-bromodiphenyl ether U 7R — 5/ ma/kg 5 / N.D.
Penta-bromodiphenyl ether 7173 — % ma/kg 5 / N.D.
Hexa-bromodiphenyl ether 75 — 2 ik mg/kg 5 / N.D.
Hepta-bromodiphenyl ether -tiR — %< ik mg/kg 5 / N.D.
Octa-bromodiphenyl ether J\ & — %k ma/kg 5 / N.D.
Nona-bromodiphenyl ether J17% — /i ma/kg 5 / N.D.
Deca-bromodiphenyl ether 5 — 2 ik mg/kg 5 / N.D.
Polybrominated DiphenylEthers %R —#ff (PBDEs) mg/kg / 1000 N.D.
Conclusion PASS
i ai%
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(1.3) Phthalates 48k —HF &k (f5) (DBP, BBP, DEHP, DIBP)

Test Method: With reference to IEC 62321-8: 2017, analyzed by gas chromatographic- mass spectrometer
(GC-MS).

WiAJr%: 2% |EC 62321-8: 2017, Al SUAH (il LR IKHIAL (GC-MS) 43 #T.

Test result
Test Substances CAS No. Unit MDL Limit MRG58
RHIR CAS % A IR ; )
Dibutyl phthalate AL
A%~ HE— T4 (DBP) 84-74-2 mg/kg 20 1000 N.D. N.D.
Butyl benzyl phthalate aa.
A3 — R T ERG (BBP) 85-68-7 mg/kg 20 1000 N.D. N.D.
Di(2-ethylhexyl) phthalate a4
AR — (2-2.05) O (DEHP) 117-81-7 mg/kg 20 1000 N.D. N.D.
Diisobutyl phthalate RO
A% — % — ] BE(DIBP) 84-69-5 mg/kg 20 1000 N.D. N.D.
Conclusion PASS PASS
& ai% ai%
Test result
Test Substances CAS No. Unit MDL Limit MRG58
RHIR CAS % A IR 3
Dibutyl phthalate A
A%~ HER— T4 (DBP) 84-74-2 mg/kg 20 1000 N.D.
Butyl benzyl phthalate aa.
A3 — R T ERS (BBP) 85-68-7 mg/kg 20 1000 N.D.
Di(2-ethylhexyl) phthalate vy
LR HER . (2-2.%) Clig (DEHP) 317817 mo/kg & 1909 A
Diisobutyl phthalate RO
A5% — H K — % | J(DIBP) 84-69-5 mg/kg 20 1000 N.D.
Conclusion PASS
& s

Note £&i: mg/kg = milligram per kilogram (ppm). mg/kg = Z 74T 5% (ppm).

“/"=Not regulated. “/” =T 7€ -

NA = Not Applicable. NA = AN i&EH .

MDL= method detection limit. MDL= 75 =4 H R

N.D.=not detected(less than MDL). N.D. = A% (/NF MDL) .

Negative = Absence of Cr(VI) coating, Positive = Presence of Cr(VI) coating.F E=AFE1E /S

BIREARIIZ:  BIVE=AEAES I 8RR R T R -

o O W N
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Test Process Flow i 2 Bl

1. Lead, Cadmium, Mercury #f. %4 K
Cut and Weigh the Add Digested Reagents or Completely dissolved apd Cool
. N > the Digested Solution
Samples il AU > Solutions s b oAl e .
R, RRELAE . bt 55 5 37k <2l TR 5E 42 Ja ¥ EVH RV I A R
ARs PRLEIE N E TN & =24 R ¥ A i Bt )

l

Filter the Digested Solution
AR A R A BT e

Analyzed by ICP-OES
F1 ICP-OES 43 #r i i

A

2. Hexavalent Chromium (Non-metal) ~#r4% (dE4 @)

Cut and Weigh the Add Digested Reagents or Heat Samples at Proper
Samples #l| B F > Solutions > temperature
R, PRICE & & TN TE 24 1 ARV T it 77 FEEIG IR PN
Agd I:e D: Witer.:nd < Adjust pH value to 7.50.5 Cool and then Filter the
Pty car ai'l ei use Nitric acid solution [«
e ! | . . A S [N Y
H DI 7K€ 25, i . 5] H RS pH (6% 7.540.5 Solution A i JEAEHUK
Adjust pH value to 2.0+0.5 ]
Sulfur acid solution Hi Salyzed aglIV-Vis
use 5
. " FiI UV-Vis 407 & €0
21 pH {6 2.0£0.5
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Hexavalent Chromium (Metal) /~#4& (&)8@)
Cut sample (50+5) cm? Add 50mL DI water to Heat Water 2%::: Sand keeping
s < beaker >
> | [} uj w\ > . . P 3 NN N y
HUARAR MR it HXUHIBA 50 R L 5 T [ B 4%%%?%211%&%1%%, f&¥7 10
cm? A 50mL E&ETFK 2
Add 1mL color developing | <d ml Oggizph%phoric Complemggt tfie water to
reagent N TN o m
TN AmL S, 5 o5 4 MAﬂmLQ?%mﬁ’@“ FiI B FoK (45 50mL 475
Analyzed by UV-Vis
H UV-Vis 737 i (75

3. PBBs & PBDEs, Phthalates 2 JRIKZ M 237 — K, B4 —HEREE ()

Cut and Weigh the
Samples Add Organic Solvents for Concentrate the Extracted
%’Jﬁﬂﬁﬁﬁﬁé =] jF;ﬂ > EXtraCting Solutions
HHA » N
B \%\» z VR ATFE ) . o

Analyzed by GC-MS

Filter the Concentrated Solutions
F GC-MS 43 Bl iz i

LB IR A
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Photo(s) of Sample

¥ E A

***End of Report & &5 45 H***
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Statement 5]

1.The information listed on the first page of this test report, except the date of receipt, test date, test result

and test conclusion, is provided by the client. The client shall be responsible for the representativeness of
sample and authenticity of materials, for which UONE shall bear no responsibilities.

AR R B T AIME B BRI B A B R g R AR IS5 1 A, YA T R, AR TR S AR
RAEMBURH B L7 TT, AR A FAKIAETA R TTE

2.The test conclusion of this report are only applicable to the test samples submitted for inspection, and the
samples submitted for inspection are only kept for 30 days, and the company does not bear other joint and
several liabilities other than the test results.

AR AN 4518 OS] T A A IO s S A S UORAE 30 K, AR A AR SHAR I 45 SR UGN B At W 5T A

3.The test report shall take effect only with the seal of the company, and this report shall not be deleted or
modified.

R S N s A A m] BB AR R, AR S ANET DAL

4.This report shall not be reproduced in whole or in part without the written authorization of the Company.

REARNFFEEA ARG B H AR

5.0bjection should be issued in 15 days upon receiving the report, overdue opinion is inadmissible.
XF TR R A TN TR G HE+TLH A AR A m 5, A 73238,

6.If the report is not stamped with the accreditation recognized seal, it will only be used for scientific research,
education, and internal quality control activities, and is not used for the purpose of issuing supporting data to the
society.

Rt AN B FOAE RS R, WAUH TRIE 2. WIBUE SRS G 3, AT ARyt 2 R B R B A £
I 9 3 o
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